# Pediatric Post-Sexual Assault Medications

Chlamydia: Azithromycin, PO

<45 kg: 20 mg/kg (max 1000mg)

>45 kg: 1000 mg

## Gonorrhea: Ceftriaxone, IM

<45 kg: 125 mg

>45 kg: 250 mg

## Trichomonas: Metronidazole, PO

<45 kg: 5 mg/kg/dose, TID for 7 days (max 2000mg/day)

>45 kg: 2000mg, as a single dose

## HIV Prophylaxis for non-pill swallowing patients

### Raltegravir chewable tablets (25 mg, 100 mg)

| Weight      | Dosing             | # of chewable tablets |
|-------------|--------------------|-----------------------|
| 11 to 14 kg | 75 mg twice daily  | 3 x 25 mg BID         |
| 14 to 20 kg | 100 mg twice daily | 1 x 100 mg BID        |
| 20 to 28 kg | 150 mg twice daily | 1.5 x 100 mg BID      |
| 28 to 40 kg | 200 mg twice daily | 2 x 100 mg BID        |
| > 40 kg     | 300 mg twice daily | 3 x 100 mg BID        |

### **Zidovudine** oral solution (50 mg / 5 ml)

| Weight     | Dosing        | Frequency   |
|------------|---------------|-------------|
| 4 to 9 kg  | 12 mg/kg/dose | Twice daily |
| 9 to 30 kg | 9 mg/kg/dose  | Twice daily |
| > 30 kg    | 300 mg/dose   | Twice daily |

### Lamivudine oral solution (10 mg / ml)

| Weight  | Dosing       | Frequency   |
|---------|--------------|-------------|
| < 50 kg | 4 mg/kg/dose | Twice daily |
| > 50 kg | 150 mg       | Twice daily |



